
Assessment of Water and Sanitary Services 2018 

 

        pg. 1 

 

  

ASSESSMENT OF WATER AND 
SANITARY SERVICES 2018 

Masterton District Council 

MASTERTON DISTRICT COUNCIL IS COMMITTED TO PROVIDING 
OUR COMMUNITY WITH SAFE, QUALITY, ECONOMIC AND 
ENVIRONMENTALLY SUSTAINABLE WATER AND SANITARY 
SERVICES. 

 

Masterton District - 'The best of rural and urban living' 

http://www.google.co.nz/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwilm6TAxZbVAhWBypQKHWjdCE0QjRwIBw&url=http://cmimarseille.org/programs/water-demand-management&psig=AFQjCNFR2hQR-LzbAWuXB-2IloH8bFtfSA&ust=1500594812565531


Assessment of Water and Sanitary Services 2018 

 

        pg. 2 

 

[...]
Urban Fully Served – This community deals with the main centre 
within the district, being Masterton. 

Rural Fully Served - This community consists of the rural area of Tinui, 
being the only rural community that is fully served with both water and 
wastewater services 

Semi Serviced (water only) – Many of these communities are small 
townships, or clusters of houses, with only one service provided, such 
as Fernridge. 

Semi Serviced (wastewater only) – This community type covers the 
stand-alone rural wastewater services at Riversdale and Castlepoint. 

Unserviced (roof water, septic tank) – This type of community is not 
provided with Council services but provide their own individual 
service via roof water and septic tank, Mauriceville, Taueru, 
Wainuioru, Whakataki, Mataikona, and many of the rural schools and 
Marae are included in this community. 

Unserviced (ground/surface water, septic tank) – Bores are often 
utilised in conjunction with roof water for rural facilities such as 
Campgrounds, Hotels, and some Marae. 

Unserviced Limited Population - This community is made up of low 
population density centres (and therefore low risk priority) such as 
adjoining farms and small centres of population. Homestays of small 
population may be included in this community. Although with the 
assumption that this community will be served by roof water the risk 
assessments and some outcomes will be catered for in the 
unserviced community above. 

Industrial Communities with Building Act requirements for Water and 
Wastewater - This community includes industries such as the 
"Limeworks", "JNL" and wineries which, for the purposes of this 
assessment, we have deemed to be commercial premises and 
governed by the Building Act (Warrant of Fitness required), one 



Assessment of Water and Sanitary Services 2018 

 

pg. 23 

element of which covers water and wastewater), and Resource 
Management Act for discharge and therefore not included in the 
assessment. 

Private water supplies - Private water supplies such as the Fernridge, 
Opaki, Wainuioru, Mauriceville supplies and others which link local 
farms or facilities (as  is the case in Castlepoint), although not strictly 
a population centre, have been included in this category to ensure all 
water supplies are captured for the assessment. 

For the purposes of this assessment, only water supplies that have 
the potential to affect public health have been considered, although it 
is our intention to confirm the usage of supplies used solely for 
irrigation and/or industrial processes. 

4.2.2.2 SANITARY SERVICES 

Sanitary service communities, for the assessment, have been defined 
differently to water services due to the nature of the service and the 
number of elements in the district. Figure 4.1 shows two communities 
for sanitary services, public and private. 

Public Sanitary Services – This community covers public toilets and 
cemeteries. 

Private Sanitary Services- This community includes private burial 
grounds. 

Waste facilities are covered in the Solid Waste Management and 
Minimisation Plan 2017-23. 

Full community listings given in Appendix 4 show which aggregate 
category the community comes under. Risk tables are developed in 
later chapters and applied to the aggregated communities in a 
generic fashion to form the broad makeup of the assessment. 

 



Assessment of Water and Sanitary Services 2018 

 

pg. 24 

 

DESCRIPTION OF ASSETS

5 DESCRIPTION AND ASSESSMENT OF ASSETS 

The information in this chapter has been compiled from a number of 
sources using “best endeavours” as a snapshot of the district as at 
March 2018. Where tabulated information is not available blanks in the 
table exist. As further consultation is undertaken, there will be an 
opportunity to close information gaps based on feedback received 
from the owners and operators of the systems, and to improve the 
assessment over its life. 

5.1 WATER SUPPLY 

5.1.1 WATER SUPPLY GRADINGS 

The Register of Community Drinking Water Supplies in New Zealand is 
maintained by the Ministry of Health and provides a grading for all 
community water supplies. 

The first letter of the grading relates to the source water and 
treatment plant, the second letter relates to the distribution zone. 
The grading's indicate the level of risk of contamination in the system, 
not the quality of the water. A grading of ‘A’ is considered to have a 
very low level of risk, while a grading of ‘E’ is considered completely 
unsatisfactory.  ‘U’ represents an ungraded risk. 

Each grading is developed through a questionnaire completed by 
Health Protection Officers. Supplies are assessed on the basis of 
compliance with monitoring standards including management 
practices, maintenance, treatment, monitoring, supervision, storage 
etc. Most of the communities that have been identified in this 
assessment are included in the Register which is updated annually 

Ministry of Health grading's for source and treatment are as follows:- 

A1 Completely satisfactory, negligible level risk, demonstrably 
high quality. 

A Completely satisfactory, extremely low level of risk. 

B Satisfactory, very low level of risk when water leaves the 
treatment plant. 

C Marginally satisfactory, low level of microbiological risk when 
water leaves treatment plant, but may not be satisfactory chemically. 

D Unsatisfactory level of risk.  

E Unacceptable level of risk.  

U Ungraded 

 



Assessment of Water and Sanitary Services 2018 

 

pg. 25 

Ministry of Health grading's for distribution zones are as follows and 
based on reticulation condition, management, and water quality 

 

a1 completely satisfactory, negligible level of risk, demonstrably 
high quality. 

 

a Completely satisfactory, extremely low level of risk. 

b Satisfactory, very low level of risk. 

c Marginally satisfactory, moderate level of risk. 

d Unsatisfactory level of risk. 

e Unacceptable level of risk.  

u Ungraded 

 

5.1.2 URBAN FULLY SERVED COMMUNITIES 

5.1.2.1 MASTERTON 

The water supply for the town of Masterton is owned and managed by 
Masterton District Council. 

Key features of the water supply are summarised in the table below: 

 

Table 5.1. Masterton Water Supply Details 

Properties 
Connected  

Residential 8554 

Estimated 
Population (2017) 

 19,700 (urban population) 

Catchment 
  

150km2. Approx. 20-30km2 of which is 
farmed, the remaining is Tararua Forest 
Park. 

Intakes   Waingawa River Intake 

Storage 5 storage tanks with approximate total 
capacity of 13,000m³ (1 clear water tank; 2 
concrete reservoirs 9000 m3 &  2250 m3  
and 2 @250 m3 timber storage tanks) 

1 day’s average demand in Winter 

0.5 days in Summer 

Treatment Pre-sedimentation, coagulation, 
sedimentation, filtration, chlorination, pH 
correction and fluoridation 

 Pressure Zones
  

  single (10m -120m head) 



Assessment of Water and Sanitary Services 2018 

 

pg. 26 

Gravity  Gravity fed from reservoirs – with booster 
pump at Manuka St 

Average daily 
demand  

m3/ day 11,800 min (winter) - 14,400 
max (summer)  

Average of 664 l/p/d per 
capita 

Maximum Take m3/ day
  

35,000 reduced to 28,000 
when river flow drops to 1900 
l/ s 

Consent Expiry 
  

 20 May 2020 (Consent No. 
WAR940080) 

Water Grading (source and 
treatment/ distribution)  

Aa. 

Existing Quality and Adequacy of Supply 

Source and Abstraction 

Water enters the system from a single catchment of (150km2) for the 
Waingawa River. 

The catchment is primarily unprotected bush on land principally 
owned by the Department of Conservation, with some low intensity 
farming (cattle and sheep) immediately upstream of the intake. 

The abstraction of water at the intake is controlled by Resource 
Consent No WAR170176 expiring in April 2023 to take 40,000m3/ day, 
(30,000 M3 consumptive max take. IE: River water taken into the 
treatment plant) but reducing to 28,000m3/ day when river flows drop 
to 1900 l/ s. The consent was issued by Greater Wellington Regional 
Council. 

Treatment, Delivery and Storage 

Kaituna Water Treatment Plant 

After collection at the intake, water is siphoned via a 600mm 
diameter raw water main to raw water settlement ponds (60,000 m3 
capacity). Automatic turbidity monitoring of the raw water aims to 
maximise the utilisation of the ponds and excess abstraction is 
returned to the river to achieve resource consent compliance. 

Water from the settlement ponds is treated using the following 
processes: 

• Coagulation, flocculation, and separation in a centrifloc 
clarifier 

• rapid sand filtration 
• pH correction using hydrated lime 
• disinfection using chlorine 
• fluoridation 

Contact time for chlorination is achieved by passing water through 
the new 1000m3 reservoir and by utilising the time taken to travel 
through the trunk main from the plant to the Upper Plain Reservoir 
 



Assessment of Water and Sanitary Services 2018 

 

pg. 27 

Fig 5.1 Schematic of Masterton District council Kaituna water treatment Plan

WAINGAWA 
RIVER

Vacuum Pump 
Station

Backwash And Clarifier 
Sludge Recovery Pond

Sludge 
Thickener

250 M3

Mag-Flow 
Meter

Mag-Flow 
Meter

Mag-Flow 
Meter

Trunk Mains Mag-Flow 
Meters

Raw Water Turbidity & 
pH sample points

700 mm Raw Water Main
Diversion Weir

Pond By-Pass
Line

PACl Injection Point

Settled Water Turbidity
pH sample point

Pond #1 Pond #2 Pond #3

Ou
tle

t t
o 

Cla
rif

ier

Clarifier 
Inlet

Clarifier 
Outlet

Poly Electrolyte
Dose Point

Alternate Poly 
Electrolyte
Dose Point

Clarifier By-Pass 
Valve

Sludge 
Pump

Centrifloc
Clafifier

Filter #1 Filter #2 Filter #3 Filter #4 Filter #5

Backwash Pump
Filter Backwash Sludges

Slu
dg

e D
ry

in
g 

La
go

on
s

Slu
dg

e D
ry

in
g 

La
go

on
s

Thickener Sludge

Settled Water Pipeline

Filtered Water Pipeline

By-Pass To Waste

Slam Shut
Valve

Chlorine Dose 
Point

Clear Water Tank

Turbidity, pH, FAC samples taken from 
midway through the CWT as early warning

Sample point for 
the Chlorine Dose 
Controller & Lime 
Feed Controller

Sludge Drain Valve

Sludge Drain Valve

Clear Water 
Tank By-Pass 

Chamber

pH injection 
Point

Fluoride Dose
Point

Fil ter 
Dispersion 

Weir

Fla
sh

 M
ixe

r

1000 cubic Metres

Boost Pump Station

Boost Pump

Altitude Valve

FAC, pH, Turbidity 
Sample Points for 

NZDWS Compliance

Upper Plain Reservoir
9600 Cubic Metres

Lansdowne
 Reservoirs

Titoki St Reservoir
2250 Cubic Metres Manuka St 

Reservoirs

250 M3

To Masteron  
Mains Reticulation

30-08-2017

Masterton District Council
Water Treatment Flow Diagram

Chlorine, pH, and 
Turbidity Analyzers

Chlorine 
Analyzers

Chapel St Chlorine 
Analyzers

By-Pass Operation 
Sample Points

Mixing Weir

Outlet Valve

Inlet Valve

20,000 M3 20,000 M3 20,000 M3

350 mm Raw Water 
Return to River

flow

flow

 
 



Assessment of Water and Sanitary Services 2018 

 

pg. 28 

The performance of the treatment plant was subject to a major 
review in 2003/ 2004 after discovery of cryptosporidium in the 
treated water. The treatment plant operation achieves compliance 
with the Health (Drinking Water) Amendment Act 2007 and the  

Drinking Water Standards 2005. A comprehensive monitoring regime 
for water leaving the treatment plant, and for water in the distribution 
zone, provides evidence of compliance 

 

A comprehensive Public Health Risk Management Plan was prepared 
in 2003, and revised following the Health (Drinking Water) Amendment 
Act 2007. The revised document was approved by Regional Public 
Health in August 2009. The PHRMP has been completely rewritten as 
what is now called for approval. It outlines prevention measures and 
monitoring for the entire water supply system. It also identifies new 
measures for future programmes that should be implemented in 
priority of evaluated risk 

 

Chlorine is added as a disinfectant to water to ensure a free chlorine 
residual of 0.2mg/ l is maintained throughout the reticulation system. 

The water leaving the treatment is graded “A” – completely 
satisfactory, extremely low level of risk. 

 

To achieve compliance, the following water quality targets must be 
met for water leaving the plant: 

• Filtered water turbidity <0.1 NTU (continuously) 

• Treated water pH 7.85 
• Chlorine residual 1.1g/ m3 
• Fluoride 0.75 - 0.9g/ m3 
• E Coli 0/ 100ml (daily testing) 

Reticulation 

The reticulation system is predominantly a single pressure zone – with 
a small high level zone feeding parts of Lansdowne. 

The main town storage reservoir of 9000m3 is situated on an elevated 
terrace 5km west of Masterton. This reservoir is supplied by a single 
trunk main (600mm diameter concrete and 450mm diameter 
concrete lined steel) from the treatment plant. Two mains (450mm 
diameter concrete lined steel) take water from the reservoir until they 
split into smaller feeder mains of 250mm cast iron, 300mm diameter 
steel riveted, and 450mm diameter concrete lined steel to supply the 
town. A 2250m3 concrete reservoir is located on Titoki St, 
Lansdowne and two 250 m3 timber stave reservoirs are used to 
provide storage in a small high level area of Lansdowne. 

A full description of pipeline assets is provided in the Water Supply 
Asset Management Plan.  

They can be summarised as table 5.2 below; 

 

 

 



Assessment of Water and Sanitary Services 2018 

 

        pg. 29 

 

Table 5.2        Masterton Urban Water Supply Pipeline Lengths & Materials 

Diameter AC Steel Unknown Copper Cast Iron PVC PE Concrete E/W 

mm m m m m m m m m m 

0-40 0 585 2,438 4,243 0 9,899 2,413 0 0 

50-63 2,890 647 1,701 90 107 3,086 1,991 0 0 

75 437 743 258 0 1,094 704 6,096 0 0 

100 14,326 23,096 1,147 0 10,111 21,564 964 0 0 

150 2,260 10,208 136 0 5,264 5,814 173 0 0 

200 0 1,790 15 0 0 5,671 130 0 0 

250 113 3,535 3,080 0 8,092 1,875 0 0 0 

300 0 11,644 554 0 0 84 0 0 2,691 

450 0 12,588   0 0 0 0 762 0 

600 0 60   0 0 0 0 5,038 0 

Total 20,028 64,900 9,335 4,336 24,671 48,703 11,771 5,800 2,691 

  
 



Assessment of Water and Sanitary Services 2018 

 

pg. 30 

The policy for reticulation network design endeavours to provide a 
grid network – and where “dead-end” streets are unavoidable, rider 
mains are installed to minimise circulation problems (approximately 
49% of installed water main lengths are rider mains). 

The condition of underground assets has been assessed on a grading 
scale of 1-5.Pipe replacement or refurbishment is programmed 
according to pipe failure history, assessed against the cost 
effectiveness of repair vs replacement – or when the required level of 
service can no longer be maintained. 

The current policy for backflow prevention is to install appropriate 
backflow devices on commercial premises according to the assessed 
level of risk. Documentation of the backflow prevention policy is a 
recommended implementation measure in the Public Health Risk 
Management Plan. 

The target level of service for Masterton is to provide fire flows from 
all hydrants to meet NZ Fire Service requirements. 

The Council maintenance contractor (City Care Ltd) undertakes a 
flushing programme to ensure circulation of dead end mains, and to 
minimise the build-up of corrosion products within the water main 
system. 

The reticulation system for Masterton is graded “a” Public health risk 
mitigation measures for reticulation management are 
comprehensively addressed in the Public Health Risk Management 
Plan. 

For more detail re the Masterton Water Supply, please refer to the 
Water Supply Asset Management Plan. 

Consumer Issues 

Incidence of Waterborne Disease 

The ‘Aa’ grading for Masterton’s water supply reflects the low risk of 
contamination. 

Public perception 

The number of complaints received by Council relating to water is 
small, with each one followed up on an individual basis. 

Current Demand and Demand Management 

The Masterton water supply has been developed to address low-
medium population growth in the District. Projections suggest that 